
1 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Niemeyer TWIN 850-VS Parts Manual













 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

7



8 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Rotor Arms



 Item
TWIN



10 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Flotation Springs



 Item
TWIN
850-
VS



12 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Rotor Arm PTO Shaft - 611.073



 Item
TWIN
850-



14 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Hydraulics











 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

19 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Rotor Gearbox

36 520.143 Washer X 21 X 33 X 2.5
37 530.090 Tension Pin X 8 X 30



20

Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Rotors



 Item
TWIN







24 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology



 Item
TWIN
850-
VS





 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

27 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Rear Wheels - Serial Number 61000-65200

1 16706 Carriage Frame X
2 19066 Flange Pipe X
3 19067 Flange Pipe X
4 541.786 Flanged Bushing X 50 / 55 / 65 X 50
5 570.265 Grease Fitting X H1S 8 X 1
6 500.790 Hex Bolt X M12 X 40
7 520.071 Washer X 13 X 20 X 1.8
8 510.517 Hex Nut X M12
9 500.772 Hex Bolt X M10 X 30
10 510.227 Hex Nut X M10
11 570.453 Reflector X
12 570.455 Reflector X
13 16656 Bracket X
14 16671 Pin X
15 530.107 Tension Pin X 8 X 40
16 19151 Wheel Bracket X
17 551.181 Seal X 915PG50
18 541.009 Tapered Roller Bearing X 30210
19 19194 Wheel Hub X 904 L 672/90
20 541.005 Tapered Roller Bearing X 30207 A
21 510.675 Nut X M5
22 530.334 Cotter Pin X 4 X 50
23 600.894 Cap X
24 503.188 Pin X M18 X 1.5 X 50
25 510.728 Cone Collar Nut X
26 591.028 Rim X 9 X 15.3-6 Hole
27 591.139



28 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology



 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

29 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology



30Niemeyer Twin 850-VS Parts ManualHay & Forage Technology





32 Niemeyer Twin 850-V6Tarts Manualechnology





34 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Steering Linkage - Serial Number 65200 & Prior





36Niemeyer Twin 850-VS Parts ManualHay & Forage TechnologySteering Linkage - Serial Number 65201 & Later



 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

37 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Steering Linkage - Serial Number 65201 & Later

1 16710 Rod X
2 12674 Pin X
3 520.153 Washer X 21 X 33 X 2.5
4 530.208 Tension Pin X 6 X 35
5 16675 Rod X
6 530.059 Tension Pin X 6 X 32
7 16674 Joint X
8 16711 Rod X
9 16029 Pin X
10 510.317 Hex Nut X M24
11 12672 Adjuster Fork X
12 12673 Pin X
13 530.062 Tension Pin X 6 X 40
14 520.145 Washer X 21 X 40 X 2
15 19214 Lever X



38Niemeyer Twin 850-VS Parts Manual



 ItemTWIN
850-
VS







42 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology





44 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

50° PTO Shaft - 611.112



 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

45 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

50° PTO Shaft - 611.112

1 610.004 Yoke X 041378
2 610.043 041378
2 610.043 041378
2 610.043 041378

2crooved Yek e X 041378



46 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology



 Item
TWIN
850-
VS



48 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

80° PTO Shaft - 612.170



 Item



50Niemeyer Twin 850-VS Parts ManualHay & Forage TechnologyPTO Shaft - 612.027



 Item
TWIN
850-
VS

Part Number Description Serial # Ranges Notes

51 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

PTO Shaft - 612.027

1 610.004 Yoke X







54 Niemeyer Twin 850-VS Parts ManualHay & Forage Technology

Decals




